SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM 4,900 TCD TO 10,000 TCD,
DISTILLERY FROM 40 KLPD TO 300 KLPD BY USING C/ B
HEAVY MOLASSES/ CANE JUICE/ GRAIN & ESTABLISHMENT
OF 35 MW COGENERATION PLANT

BY

M/S. ATHARV INTERTRADE PVT. LTD.
(LEASED UNIT OF DAULAT SHETKARI SAHAKARI
SAKHAR KARKHANA LIMITED.)

AT VILLAGE: HALKARNI, TAL.: CHANDGAD,
DIST.: KOLHAPUR, STATE: MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

Environmental; Civil & Chemical Engineers, Consultants & Analysts, Kolhapur (MS)
QCI-NABET &amp; I1ISO 9001:2015 Accredited Organization
(Accreditation No.: NABET/EIA/24-27/RA 0379; Valid up to: 11.10.2027)
[...]
l Mofasses l Raw Spentwash Alcohol
; Alcohol Alcohol
— Fermentation istillati cono
Centrifuging ] | Distiliadon Storage to Sale
sl; l Bottling Plant
Storage of Sugar ] Cleaned & Sold
Compressed

6.1

The Products

The details of products that are being manufactured under the existing Sugar Factory, Co-gen
Plant & Distillery as well as those to be manufactured under expansion activities are
represented in the following table.

Table 4. Product & By-product for integrated Complex of Sugar, Co-gen & Distillery

. . Quantity (MT/M)
Industrial Unit Product & By-products Existing | Proposed Total
Sugar Factory Sugar (11-12%) 16,905 17,595 34,500
(4,900 TCD to Molasses (4%) 5,880 6,120 12,000

1(’) 000 TCD) Bagasse (30%) 44,100 45,900 90,000

’ Pressmud (4%) 5,880 6,120 12,000
(550,3@3) Electricity (MW) - 35 35

i. Rectified Spirit (RS) (KLPD) OR 1200 7800 9,000

ii. (E)gra Neutral Alcohol (ENA) (KLPD) 30 8,700 9,000

Distillery  fii. Ethanol on C/B Heavy Molasses / B 9.000 9.000

(40 KLPD - 300 Sugarcane Juice/ Syrup/Grain (KLPD) ' '
KLPD) iv. Ethanol on RS & SDS (70 KLPD) 2,100 - 2,100
CO2 Gas 900 5,850 6,750
DDGS -- 7,560 7,560
Fusel Oil 2.4 16.4 20




7. ENVIRONMENTAL ASPECTS

AIPL has planned an effective ‘Environmental Management Plan’ under the expansion project.
Various aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment
a. Water Use

The requirement for fresh water on site will be met from Tamraparni River. Water lifting
permission has been taken from the Irrigation Department; Govt. of Maharashtra. Same is
attached at Appendix-C in Draft EIA for reference. Details of water consumption for existing
& after expansion of Sugar Factory & Distillery are presented in following tables.

Table 5. Water Consumption for Sugar Factory & Co-gen Plant

Quantity (M3/Day)
No. Description Existing After Expansion
(4,900 TCD) (10,000 TCD & 35 MW)
1 | Domestic #35 #16
2 | Industrial
a. Process *1647 *2970
b. Cooling Makeup 796 (*378 * @418) 1190 (*450 + @740)
c. Boiler Makeup 460 (*286 *#174) *546
d. DM Plant *78 *84
e. Lab & Washing *4 *10
f. Ash Quenching *2 *4
Industrial Use 2987(*2395+ #174 +@418) 4804 (*4064 + @740)
(94% Recycle) (100% Rec.)
3 | Green Belt 100 (982+18) 230 (*65+9@100+*65)
4 | Grand Total (1+2+3) 3122 5110
(*209+*2395+@500+218) | (*76+*4129+@840+%65)
Water 100 lit./ MT of Cane 36 0

Note: # - Fresh water, * - Excess Cane Condensate, $- STP treated effluent, @ - ETP treated effluent

Table 6. Water Consumption for Distillery (M3/Day)

Quantity (M*/D)
Existing (40 KLPD) After Expansion (300 KLPD)
Description Molasses Molasses Grain Cane Juice
I. Domestic 4 #15 #15 #15
Il. Industrial
a. Process 370 (*55+*276+739) *2382 1890 (*427+*1077+°386)
b. Cooling Make up @120 1200(*516 + #684) 1200 (*452+*748) *1200
c. Boiler makeup 96 #240 #240 *240
d. Lab & Washing 2 “13 13 *13
e. DM Plant #15 #48 #48 *48
f. Ash Quenching ! #2 #2 *2
Industrial Use 604 3885 3393 *1503
(*153+*276+*55+@120) | (*516+*2382+%987) | (¥1182 + *1825+®386) |(100% Rec.)
(73% Recycle) (75% Recycle) (65% Recycle)
Grand Total 608 3900 3408 1518
(*157+4276+*55+@120) | (*516+*2382+71002) |  (*1197+*1825+®386) |(*15 +*1503)




Fresh Water: 10 3.8 KL/KL 3.3 KL/KL 3.9 KL/KL 0 KL/KL
KL/KL of Alcohol

Note: # - Fresh Water, *- Excess Sugar Cane Condensate, #- Distillery CPU Treated Effluent, ®— Thin Slop

» Sugar Factory & Cogen Plant:

Under existing sugar factory, total 3122 CMD water is consumed. After Expansion of Sugar
factory 5110 CMD water will be consumed. Out of this 76 CMD is fresh water taken from River,
4129 CMD is excess cane condensate, 840 CMD is treated water from ETP & 65 CMD is treated
water from STP.

> Distillery:
Total water requirement after expansion of distillery will be —

During Molasses based Operations: 3900 CMD. Out of this, 1002 CMD will be Fresh water taken
from River, 2382 CMD will be treated effluent from Distillery CPU, 516 CMD will be excess
cane condensate. Total 100% recycle water will be used in distillery.

During Sugarcane Juice Operations: 1518 CMD. Out of this, 1503 CMD will be treated effluent
from Distillery CPU, 15 CMD will be Fresh water taken from River.

During Grain based Operations: 3408 CMD. Out of this, 1825 CMD will be treated effluent from
Distillery CPU, 1197 CMD will be Fresh water taken from River & 386 is recycled Thin slop.

b. Effluent Treatment & Disposal
I Domestic Effluent Treatment & Disposal

Total domestic effluent generated after expansion project would be 72 CMD (Sugar +
Distillery) and same will be treated in proposed Sewage Treatment Plant (STP).

ii. Industrial Effluent Treatment & Disposal

Sugar Factory & Cogen:

Presently, trade effluent generated from existing sugar factory i.e 530 CMD treated in existing
Effluent Treatment Plant (ETP) of 600 CMD Capacity.

Total trade effluent generated after expansion of Sugar Factory will be 817 CMD. The same to
be treated in Effluent Treatment Plant (ETP) comprising of primary, secondary & tertiary unit
operations. Treated effluent from ETP will be reused in process & thereby, achieving Zero
Liquid Discharge (ZLD) under expansion. The existing ETP will be discarded & a new ETP
will be installed after expansion.

Distillery:

Presently, raw spentwash from existing molasses based distillery @ 320 CMD concentrated in
MEE. & Conc. Spentwash @ 48 CMD is sent for composting. The existing treatment process
followed by industry for the treatment of spentwash is composting which will be discontinued
after expansion.

The treatment will be followed after expansion of distillery is presented below-

300 KLPD Molasses based Distillery Operations: Total raw spentwash to be generated @
2400 CMD, would be concentrate in Multiple effect evaporator (MEE) and the conc. spentwash




@ 480 CMD (1.6 KL/KL of alcohol) will be blended with bagasse and burnt in proposed
incineration boiler.

OR

300 KLPD Sugarcane Juice/ Sugarcane Syrup based Distillery Operations: Total raw
spentwash to be generated @ 1200 CMD, would be concentrate in Multiple effect evaporator
(MEE) and the conc. spentwash @ 120 CMD (0.8 KL/KL of alcohol) will be blended with
bagasse and burnt in proposed incineration boiler.

300 KLPD Grain based Distillery Operations: Wet cake i.e. Distillers Wet Grains with
Solubles (DWGS-70% moisture) @ 483 MT will be generated after decantation of spentwash,
sold to farmers as cattle feed. This wet cake further dried in dryer will result in to loss of
moisture thereby forming Distillers Dry Grains with Solubles (DDGS- 10% moisture) @ 252

MT. This DDGS has more shelf life & sold as cattle feed.

Other Effluents viz. condensate, spent lees, cooling b/d, boiler b/d, lab & washing shall be
forwarded to Distillery CPU. Treated effluent shall be fully recycled to achieve Zero Liquid
Discharge (ZLD). Details of wastewater generation under existing and expansion operations of
Sugar Factory, Cogen & Distillery Unit are as follows-

Table No. 8 Effluent Generation for Sugar Factory & Co-gen (M3/Day)

No Description Existing | After Exp. Treatment
1 | Domestic 30 60 Proposed STP
2 | Industrial Treated in ETP & Recycle in Process to
a. Process 260 446 Achieve ZLD.
b. Cooling Makeup 122 135 Effluent Generation:
c. Boiler Makeup 72 113 Expansion: 82 Lit/MT
d. DM Plant 72 113 Eff. Norm: 200 Lit/MT Cane Crushed
e. Lab & Washing 4 10
Industrial Use 530 817

Table No. 9 Effluent Generation from Proposed Distillery (M3/Day)

I Existing After Expansion .
No. | Description Molasses | Molasses | Cane Juice Grain UIEELIENS &5 (RIERess]
1. | Domestic 3 12 12 12 Treated in Proposed STP
2. | Industrial
a) | Process Raw Raw Raw -- » Molasses/ Cane Juice:
Spentwash | Spentwash | Spentwash - Raw Spentwash
- 320 - 2400 1200 Concentration in MEE -
Conc. Conc. Conc. Incineration.82
Spentwash | Spentwash | Spentwash - » Grain: Wet Cake & Thin
- 48 - 480 120 Slop mixed together-
MEE MEE MEE MEE DWGS - dried in Dryer -
Condensat | Condensate | Condensate- | Condensate- DDGS.
e- 188 - 1920 1080 970 * Treated Effluent : 100%
Spent lees | Spent lees — | Spent lees — | PRC Lees — Recycle
68 412 264 792 Total ZLD Project
b) | Cooling b/d 12 118 118 118 * Spentwash Tank
c) | Boiler b/d 15 48 48 48 Capacity : 5 Days
d) | Lab Wash 2 13 13 13 Nslgfa”sts"(‘a’sa%‘ Seneration:
e) | DM Backwash 15 48 48 48 '




Spentwas | Spentwash | Spentwash - | Other Effl. - | Cane Juice @ 0.8 KL/ KL
h - 48 - 480 240 1989 Norm : 8 KL/ KL of
Other | Other Effl. | Other Effl. - Alcohol

Effl. — 300 - 2559 1571

Figure 3. Flow Chart of Proposed Sugar Factory ETP

FP Filtrate
Inlet \I/
817 CMD
0 & G Trap )
Reacti 6X6X3.5M
(4X15X2M) e ( ) P
ank
— — Equalization Tank [ PTS UASBR
1 [ (15X 10X 4 M) LI (8PX10M
T SWD)
Screen ! T Buffer Tank
Chamber A7 v v (6:6exr4§nM)
(2X1.5X1.5M) H Sludge Sludge -
! ToFP To FP
RO Reject |
4: ---------------------- >
i (BM@BX3M)
1 P P
Intermediate
Two Treated Water o Sec. MBBR o
Stage Je@©H Tank an Clarifier (25X 17 X 4 M)
RO (10 X 10 4.5 M) (8X8X 4.5 M) ans
ACF PSF ; oo
l 50 M3/Hr. 50 M3/Hr. ! A
S — J
Permeate Excess Sludge ! RAS
for Reuse /
Sludge to
Disposal
No |Parameters [ Unit Inlet Outlet
1 pH - 5-6 7-8 Note:
2 cop mg/l | 2,000 - 2,500 | < 100 Filtrate to EQS'::.IlitetuF:n Activated Sludge
. . . Fllter Press
3 BOD mg/l | 1,000- 1,500 | <30 Equalization Tank PSF : Pressure Sand Filter
4 TDS mg/l |1,800-2,100 |< 2100 ACF : Activated Carbon filter

P: Pump

Figure 4. Flow Chart of Proposed Distillery CPU




FP Filtrate

|

Inlet
2,559 Mj/Day Reaction
Tank (10X 10X3.5M)
l 1 [ | Equalization Tank PTS
L 1 | (25X 17 X 4 M) >
_} 1
Screen 0&G Tank * : ; Buffer Tank
Chamber  (6X4X15M) ! v v (3X3X3M)
1
(ZX15X15M) ' SludgeTo  Sludge To
! Filter Press  Filter Press
i
RO Reject H
R mmmmmmmmmmmmmmmme- Ed
i
i
. P P | di Sec.
wo Treated Water ntermediate e MBBR Tank
z Tank Clarifier
Stage &~ Tank 2 (138X (38X 28X 4 M)
RO (20X 20X 4 M) (12X 12X 4 M) oas
l 125 MP/Hr 125 MY/Hr . <
1
! 1
Permeate E J:
for Reuse Excess Sludge E RAS
Filtrate to Sludge
No | Parametrs | Unit Inlet Outlet Equalization to Disposal
1 pH - 5-6 7-8 Tank Note:
2 oD me/! | 2,800 - 3,000 <50 STS;: Primary Tube Settler
: Pump
3 BOD [mg/l|1,200-1,300| <30 RAS: Return Activated Sludge
4 D5 mg/l | 1,500-2,000 | <100 PSF: Pressure Sand Filter
5 TSS mg/| 300 - 400 <30 ACF: Activated Carbon Filter
Figure 5. Flow Chart of Proposed Sugar Factory CPU
FP Filtrate
Inlet l:l_) Equalization Tank
2,700 M2/Day ’[ > (24X 18X 4 M)
Screen Chamber 0 & G Tank >
(4X25X25M) (6X3X25M) T Buffer Tank
' (10X 10X 4.5 M)
RO Reject 3
R mmmmmmmmemmmmmmmmmmmee oo >
3 Treated Water P o i
1 cate € . Clarifier Aeration Tank !
' Tank < (42 X 30X 4 M)
‘ (14@X3M) RAS
| (20X 20X 4.5 M) i
! 150 150 X .
i Intermediate ' '
] 3 3 ! '
; M3/Hr. M#/Hr. Tank ; .
i ? P (14X 14X 4 M) |
i Two Permeate Excess Sludge E RAS
I mmmm Stage . '
QO for Reuse Flltrgte t.c — Sludge
Equalization to Disposal
Tank
No | Parameters | Unit Inlet Outlet
1 pH - 5.5-6.5 7-8 Note:
2 COoD mg/l 700 - 800 <50 RAS: Return Activated Sludge
3 BOD mg/| 250-350 <30 PSF: Pressure Sand Filter
4 TDS meg/| 150 - 200 < 100 ACF: Activated Carbon Filter
S TS5 mg/l 70- 80 <30 P: Pump

Figure 6. Flow Chart of Proposed STP (75 KLD)



Inlet

72 M?/Day
Bar Screen 0&G Equalization Pump Sedslment;i‘.(lcn & Anaerobic Contact
——>| Chamber [——>{ Chamber Tank s E:::bfrn Media Chamber
3 3 5 3 3
(5 M%) (5 M%) (50 M?) (10 M) (18 M3)
A
I
'I Recirculation
1 .
1 Line
1
Disinfection Sedimentation Moving Bed
Treated Water Tank
To Reuse <— 3 le— Chamber Chamber Chamber e
(a0 M3) 5
(0.8 M?) (7.3 V) (19 M?)

B. Air Emissions

Air Pollution can be defined as the presence in the outdoor atmosphere, of one or more air
contaminants (i.e. dust, fumes, gas, mist, odour, smoke/ vapour) in sufficient quantities, of such
characteristics and of such duration so as to threaten or to be injurious to human, plant or animal
life or to property, or which reasonably interferes with the comfortable enjoyment of life or
property. Details of sources of air pollution & control equipment’s are presented in Table 10.

Existing sugar factory have 38 & 32 TPH boilers with a common stack height of 40 M & Wet
Scrubber as APC equipment. Under distillery, 2 Nos. of 20 TPH boilers are installed having
common 40 M stack height & Wet Scrubber as APC equipment. i. Under existing unit, 38,
32, 20 & 20 TPH boilers are used which will be discarded after commissioning of proposed
expansion on site.

Under expansion, new 165 TPH boiler will be installed under Sugar Factory & Co-gen unit
having stack height of 75 M & ESP as APC equipment. Further, under distillery, new 60 TPH
incineration boiler will be installed. The Stack height of this boiler will be 75 M & ESP will be
installed as APC equipment.

D.G. Sets of 500 KVA & 320 KVA capacity are installed under existing activity. 2 Nos. of
1250 KVVA DG Sets will be installed under expansion. Diesel is used as fuel.
Table 10. Details of Boiler and Stack in AIPL

Existing Expansion
NO || DEEETUIOR Sugar Distillery Sgg%gf‘ Distillery
Attached to- | Boiler 1 | Boiler 2 | Boiler 3 | Boiler 4 Boiler Incineration Boiler
1 | Capacity *38 *32 *20 *20 165 60
2 | Fuel type Bagasse | Bagasse | Bagasse | Bagasse Bagasse Spentwash +
Bagasse/Coal
3 | Fuel Qty. /D 456 384 240 240 1980 648+490/278
4 | MOC RCC RCC RCC RCC RCC RCC
5 | Shape Round Round Round Round Round Round
6 | Height, ARL 40M 40M 75 M 75 M
7 | Diameter (M) 4,54 3.0 3.5 2.5
8 | APC Wet Wet Wet Wet ESP ESP
equipment Scrubber | Scrubber | Scrubber | Scrubber
*Note:

i. Under existing unit, 38, 32, 20 & 20 TPH boilers are used which will be discarded after commissioning of
proposed expansion on site.
ii. Under Sugar & Cogen setup, a 165 TPH boiler will be installed.
iii. Under distillery setup, a 60 TPH new incineration boiler will be installed.

C. Noise Pollution Aspect

10




1. Sources of Noise

¢ In the sugar factory and co-gen Plant; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

¢ In the distillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

e Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

e Adequate green would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Different types of hazardous wastes that are being generated from the existing & expansion
project and their disposal is presented in the following table.

Table 11. Details of Hazardous Waste

Quantity (MT/A) .
No. Category Existing After Exp. Disposal
1 | 5.1- Used or Spent Oil 2.6 9.6 Sale to authorized recycler
E. Solid Wastes
Table 12. Solid Waste Generation & Disposal
. Quantity (MT/M) .
No. Unit Type Existing || After Exp. Disposal
1 | Sugar Factory | ETP Sludge 0.5 24 Used as Manure
& Co-gen Boiler Ash (Bagasse) 756 1,782 Used for brick making
Boiler Ash (Spentwash 432 4,590 in existing premises &
5> | Distiller + Bagasse/ Coal) Used as Manure.
stliery Yeast Sludge 360 L920 | oo e
CPU Sludge -- 172

F. Odor Pollution

There are number of odour sources in existing sugar factory and distillery, which include
molasses handling and storage, fermentation and distillation, secondary effluent treatment, and
storage of effluents, stale cane, bad mill sanitation, bacterial growth in interconnecting pipes
& unattended drains. Measures adopted under existing unit for controlling same are proper